= R B 5T i #4422 4)]

HIGH-SPEED ONE-NEEDLE ZIGZAG STITCHING MACHINE

v 2284N SERIES

.# i ..... L ... - -..
& Pt o o

2 .'_..::' ....._ 3] 3 =
"L o
...__,-'f -.._.__.-

ZTHHEX



12,

13.

14,

16.

17.

18,

19.

THPEA Hx CONTENTS

Mk, SEEHHF (1), .. ... R e S ARy S e s s R 1)
FRAME &MISCELLANEOUS COVER COMPONENTS(1)
B MNP (2), ionvnacmmsc b e e SRR e B o B SO | s
FRAME &MISCELLANEOUS COVER COMPONENTS(2)
L i R R e e e s 7
FRAME & MISCELLANEOUS COVER COMPONENTS(3)
e R e R R SR 9
MAIN SHAFT.NEEDLE BAR COMPONENTS
BREEEE (1), i v cnian i e g o S S R 11
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(1)
L e S R e A R RS S <R At 13
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(2)
BRI (3) . ... v e g A N AN S PO, S T .
NEEDLE VIBRATOR CAM CHANGED COMPONENTS
Lo e R SR e e e e RN L R e
PRESSER BAR & FEED REGULATOR COMPONENTS
B R e o o n o S s = 0o sk & Ak b e W & b e B 19
FEED MECHANISM & CONDENSE COMPONENTS

L S R TSR Shie b o LT R (. . 21
FEED MECHANISM COMPONENTS

T BRREEEE, L e AR e e R e o LTSS . T 23
HOOK DRIVING SHAFT & HOOK COMPONENTS
G R oo T T TSl | = PR Sy PR
LUBRICATION COMPONENTS
A ... ... SRR e e e R e e R ik
THREAD STAND COMPONENTS
L R R U AR G i A
OIL RESERVOIR & KNEE LIFTER COMPONENTS

T e e SR IR ) NS AU o S e SRR o S 29
BELT COVER COMPONENTS
R e R R e s e e NG I G e S S MR 30
ACCESSORIES COMPONENTS
B R LR, L ... R, e T | i S o S, T S Vo e e 31
THREAD TRIMMER MECHANISM COMPONENTS
MR, . ... ... e R IR e N L 35
UPPER THREAD FEEDER COMPONENTS
LE R E R e R e R g e 37

AUTOMATIC REWERSE FEED MECHANISM COMPONENT S

T e R A e L SN T | N e 19

WIPER MECHANISM COMPONENTS

DT e e LR B i e R B L (L I 1 W 41
APPROPRIATION PARTS

e S ek e P e i 43

AUTO LIFTER (ONTHE SIDE PLATE)

R R e e §sal o S S e MR TN A R SRCMMC e,

ACCESSORIES COMPONENTS



FRAME & MISCELLANEOUS COVER COMPONENTS(1)




1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)

1. Blk. #hEEEHE (1)

Iy & ] \ B DESCRIPTION 2284 |2284-7| #HKF
1 |423.01-01 R E & OPERATION SEAL 1 1
2 (423.01-02 H1L% Fiy % A 48 GASKET 1 1
3 [423.01-03 [F1] 45e FACE PLA TE COMPL. 1 1
4 |423.01-04 [f1] 45 # GASKET OF FACE PLATE 1 |
5 [423.01-05 v 8 B i 4 TENSION RELEASE WINDOW PLATE 1
6 |423.01-06 Fov R T O A GASKET 1 |
7 |1423.01-07 “F i I R BALANCE COVER BASE 1 1
g |423.01-08 i BALAMNCE COVER 1 1
G |423.01-09 B SPRING 1 1
10 [423.01-10 e A ATTENTION SEAL 1 1
11 |423.01-11 HE £ W [ 4 4 SPRING GUARD 1 |
12 [423.01-12 FEE N O] SCREW 11/64-40 1.=8 2 2
13 |423.01-13 ek THREAD GUIDE PIN 1 1
14 |423.01-14 1)/ ks en) SPRING GUARD 1 1
15 [423.01-15 4 RUBBER PLUG 1 1
16 |423.01-16 ¥ RUBBER PLUG 1 1
17 |423.01-17 HhEE B £ )] TAKE-UP THREAD CUTTER 1 1
18 [423.01-18 Jea i 4R SIDE PLATE 1
19 |423.01-19 I a4 GASKET ]

20 1423.01-20 1= 1 T OIL SIGHT WINDOW 1 1

21 |423.01-21 Bl £ 8L L RUBBER STOPPER 1 1
22 |423.01-22 8L e PLUG D=8 L=4.5 ] 1
23 |423,01-23 8. K 3 RUBBER PLUG 1 ]
24 |423.01-24 FOLoH ) P B AR i PRE-TENSION CONTROLLER ASM. 1 1
25 1423.01-25 VR AR E] SCREW 11/64-40 L=6.5 1 I
26 |423.01-26 A it AR ] SCREW 3/16-28 L=14 5 5
27 |423.01-27 [ A R E T SCREW 11/64-40 L=8 7 7
28 [423.01-28 k£ T 2k TR ] SCREW 1/8-44 L=3.8 1 1
29 |423.01-29 Vi PR HINGE SCREW D=6.35 H=7.5 ] 1
30 |423.01-30 iHE s A WAVED WASHER 6.4 11 % 0.3 1 1
31 | 423.01-31 F e A W WASHER 6.5= 11 1 1 1
12 |423.01-32 S i S M [ e AT SCREW 11/64-40 L=9 2 2
33 423.01-33 [0 Bh E82) B T SCREW 9/64-40 1.=7 1 1
34 |423.01-34 B 8 BT O B LR SCREW 3/16-28 L=6 4 4
36 |423.01-35 S0 i) SCREW 3/16-28 L=6 1 1
36 [423.01-36 4 I DRIVING STOPPER RUBBER 2 2
37 1423.01-37 ¥ RUBBER PLUG 1 1
38 |423.01-38 P PLUG 1 1
39 [423.01-39 s AR THREAD RELEASE 1 |
40 [423.01-40 TR B BALANCE THREAD GUIDE 1
41 |423.01-41 I it B A ] SCREW 3/16-28L=10 A 8
42 |423.01-42 7% 7 T O M [ RUBBER RING 1 1
43 [423.01-43 PR BB P AT AT SCREW 9/64-40L=3.5 1 2
44 [423.01-44 v i A% H 1 THREAD TENSION ASM. 1 |
15 [423.01-44-01 |deeLdReg TENSION NUT (1) (1)
46 |423.01-44-02 | ek Haagyy SCREW 9/64-40 L=55 (1) (1)
47 1423.01-44-03 | Sesbd@ap L ah H ROTATING STOPPER {1) (1)
48 1423.01-44-04 | FrEEET TENSION RELEASE PIN ASM . {1) (1)
49 [423.01-44-05 |Jceg TENSION SPRING (1) (1)
50 |423.01-44-06 | JoER B EH THREAD TENSION DISK COMPL. (1) (1)

_E_




1. ¥k, ShEEAEMF (1D
FRAME & MISCELLANEOUS COVER COMPONENTS (1)




51 423-m44-u?_f;;gg_g_r:ﬁ THREAD TENSION ROD ASM., (1) (1) ik
H2 [423.01-44-08 | Jskel 3 TAKE-UPSPRING (1) {1)
53 [423.001-44-09 | sk ebidT THREAD TENSION POST ASM. (1) (1)
54 |423.01-44-10 | £ 34 FELT (2) (2)
55 [423.00-44-11 | s s 4 TENSION DISC HOLDER (1) (1)
A6 [423.01-45 RS MODEL PLATE | |
57 [423.01-46 HWET RIVET 2 g
58 |423.01-47 = ARM | |
59 |423.01-48 i BED 1 |




2. HLRe. Ahik O (2)
FRAME & MISCELLANEOUS COVER COMPONENTS (2)




2. FRAME & MISCELLANEOUS COVER COMPONENTS (2)
2. BB, SMEIGBUBIE (2

g L= 1 “F5 DESCRIPTION 2284 | 2284-7| &®/¥F
| |423.02-01 R4t SUPPORT PLATE | |
2 423.02-02 A i e 2 LA HELICAL GEAR BOX COVER ASM., 1 1
3 [423.02-02-01 |48 ik 46 HELICAL GEAR BOX COVER (1) (1)
4 423.02-02-02 | REM G R BED SCREW STUD (2) (2)
5 (423.02-02-03 |k e ) NUT 5/16-24 (2) (2)
6 (423.02-02-04 |48 id s iy CONNECTING SCREW (1) (1)
T |423.02-03 ¥ 1 4 BED PLATE | |
8 [423.02-04 4 BED SLIDE |
g [423.02-05 i 40 W BED SLIDE SPRING |
10 | 423.02-06 [ Sl S | SCREW 11/64-40 L=5 2 2
11 |423.02-07 I il 8 A OIL SHIELD PLATE ! ]
12 |423.02-08 B il OIL SHIELD RUBBER 1 1
13 |423.02-09 i b b GROUND MARK | 1
14 |423.02-10 b e BT SCREW 11/64-40 L=9 4 4
15 |423.02-11 A AR R T SCREW11/64-40 L=12 v 9
16 [423.02-12 e s SCREW 9/64-40 L=7.5 2 2
17 {423.02-13 | R g ] SCREW 9/64-40 L.=7.5 2 2
18 |423.02-14 A Hh W ] SCREW 3/32-56 1L.=1.9 9
19 |423.02-15 o RUBBER PLUG : | 1
20 (423.02-16 it e ) AP e ) SCREW11/64-40 =9 3 3
21 [423.02-17 o i ) R HELICAL BEVEL GEAR BOX COVER 1
22 [423.02-18% g | e GASKET 1 ]
93 |423.02-19 JE Hi 3 = NYLON CAP 1 1
24 1423.02-20 TEE ATk CAUTION LABEL 1 1
25 1423.02-21 e g 1 SAFETY LABEL 1 1




3. Hlk. #hERFEEMEF (3)

FRAME & MISCELLANEOUS COVER COMPONENTS (3)

ax R — — e — — mm— p—




3. FRAME & MISCELLANEOUS COVER COMPONENTS (3)
3. Mk, SMRIRERHRAF (3D

5 s LaE DESCRIPTION 2284 |2284-T| &iE
| |423.03-01 Beek an 1t BOBBIN DEVICE ASM. 1 1
2 [423.03-01-01 | Sk AT BOBBIN FITTING BASIS COMPL. (1) (1)
3 |423.03-01-02 | gekdh A1t BOBRBIN SHAFT COMPL. (1) (1)
4 1423.03-01-03 |k 5 b D) BOBBIN CAM SHAFT COMPL. (1} (1)
5 1423.03-01-04 |&efkisdiin T BOBBIN LEVER (1) (1)
6 |423.03-01-05 |[#14F ADJUSTING PLATE (1) (1)
7 1423.03-01-06 | He.CoBr 400 5 LATCH SPRING (1) (1)
B (423.03-01-07 |34 PRESSUR FOOT SPRING (1} (1)
9 (423.03-01-08 |iMH VERTICAL ROLLER WASHER (2) (2)
10 |423.03-01-09 | 6 57 8] RUBBER RING (1} (1)
11 |423.03-01-10 | £8 ipds. L4 CUSHION (1) (1)
12 |423.03-01-11 | £k o i SPRING (1) (1)
13 |423.03-01-12 |4l i S0 4245 1 RETAINING RING (1} (1)
14 [423.03-01-13 | O£ E-RING (1) (1}
15 [423.03-01-14 |OFEHE RUBBER RING (1) (1)
16 |423.03-01-15 |fRek i diin FogeT SCREW 9/64-40 L=13 (1) (1)
17 [423.03-01-16 | & ihifiHe OIL RESERVOER BASE (1) (1}
18 |423.03-01-17 |OF:HE 0-RING (1) (1)
19 [423.03-01-18 |E&#H PUSH THREAD PLATE (1) (1)

20 [423.03-01-19 | HE£E 8] SCREW SM9/64-40 L=5 (1) (1)
21 [423.03-02 aRrb AR SCREW 1/4-40 L=6 2 2
22 |423.03-03 SRR THREAD GUIDE | |
23 |423.03-04 T2k SRR ET SCREW 11/64-401.=7 .8 | |
24 |423.03-05 E£L 7] THREAD CUTTER | 1
25 [423.03-06 e TR T SCREW 9/64-40 L=6 - p
26 |423.03-07 Ele sl B% e 5 B8 A 1 BOBBIN THREAD TENSION ASM. ] ]
37 |423.03-07-01 | Jeibpt} THREAD TENSION NUT (1) (1)
28 |423.03-07-02 | deEh R THREAD TENSION SPRING (1) (1)
29 |423.03-07-03 | £ 4 BOBBIN WINDER TENSION DISC (2) (2)
30 [423.03-07-04 | HCER 8T A 1 BOBBING THREAD TENSION ROD ASM. (1) (1)
31 |423.03-07-05 | e 2% 08 FaE b NUT 11/64-40 (1) (1)
32 |423.03-08 SRER AR R SCREW 3/16-28 L=10 3 3
33 |423.03-09 hE PACKING 1 1
34 [423.03-10 £k DRIVING WHEEL 1 1




4, LHh. EHHE4F =
4. MAIN SHAFT &NEEDLE BAR COMPONENTS




4. MAIN SHAFT &NEEDLE BAR COMPONENTS

4, b&h. EFFRRE

Fr-'5 B 4 4 DESCRIPTION 2284 | 22847 +
I |423.04-01 B ) MAIN SHAFT | 1
2 [423.04-02 4 18 £1L{F THRUST COLLAR ASM. 1 1
1 |423.04.02-01 | $18 THRUST COLLAR (1) (1)
4 [423.04-02-02 | %hF BEARING D=20=47 (1) (1
5 |423.04-02-03 [ EESET SCREW 1/4-40 L=6 (2} (2)
6 |423.04-02-05  |fthEf OIL SEAL 1 1
7T |423.04-03 i34 OIL SEAL COLLAR 1 1
A [423.04-04 1= Al e] A SPROCKET i 1
0 |423.04-05 5 = HAND WHEEL |
10 [423.04-06 FHAFid ek &) NEEDLE ROD THREAD RACK 1 1
11 |423.04-07 B GUESE MAIN SHAFT BUSHING FORNT 1 1
12 [423.04-08 1 i v 1 MAIN SHAFT BUSHING INTERMEDIA 1 ]
13 | 423.04-09 iR OIL SEAL 1 1
14 [423.04-10 AR R COUNTER WEIGHT 1 1
15 [423.04-11 ARG E A COUNTER WEIGHT PROTECTING PLATE 1 1
16 [423.04-12 HE£k dh b NEEDLE BAR CRANK 1 1
17 [423.04-13 il Sk £EL 44 TAKE-UP COUNTER WEIGHT ASM. I 1
18 [423.04-14 [] 2By TIMING BELT 1 1
19 [423.04-15 EF PIN 1 1
20 [423.04-16 it OIL WICK 1 1
21 [423.04-17 Om@ RUBBER RING i 1
22 |423.04-18 Ay A R ) SCREW15/64-28 L~ 10.5 1 1
23 |423.04-19 R A R ] SCREW15/64-28 L=11 1 1
24 |423.04-20 W BEE 4T BALANCE V F 1
25 |423.04-21 b4 T SCREW 15/64-28 L=15 2 2
26 |423.04-22 AhIa] 4 46 L T SCREW 1/4-40 L=6 . )
27 |423.04-23 VAT el EA T SCREW 9/32-28 L=16 | 1
28 [423.04-24 ORY RUBBER RIMNG 1 1
29 |423.04-25 €5 i RUBBER RING 1 1
a0 |423.04-26 IRl E ) SCREW 1/4-40 L=6 2 2
31 |423.04-27 AR ERIIETL A T) SCREW 9/32-28 =7 1 1
32 |423.04-28 e PR F R T SCREW 9/64-40 =8 6 4 3
13 |423.04-29 14 1 THRUST COLLAR ASM.D=14.72 W=12 1 1
G4 [423.04-30 AR AR o IEEREE NEEDLE BAR YOKE ASM. 1 1
35 [423.04-30-01 | FIEFIR Al NEEDLE BAR YOKE i (1) (1}
36 |423.04-30-02 [ {2 505 S SHAFT : (1) (1)
37 |423.04-30-03 | $FFFESC LD NEEDLE BAR BUSHING UPPER D=7 (1) (1)
38 [423.04-30-04 | YHFFEECE) NEEDLE BAR BUSHING LOWER D=7 (1) (1
49 |423.04-30-05 | 90 8L SPRING PIN (1} (1)
40 |423.04-31 i OIL WICK _ 0. 1 0.1
41 [423.04-32 $E sh B dh iy £ FEED ROCKER SHAFT BUSHING 1 1
42 [423.04-33 P42 50 B {7 4 NEEDLE BAR YOUKE PRESSER | 1
43 [423.04-34 Hh A i 20T NEEDLE BAR CRANK ROD ASM. | 1
44 1423.04-35 YEEFEFEFT NEEDLE BAR CONNECTION | |
15 1423.04-36 YA EEE PR S BT | SCREW 1 |
46 [423.04-37 LK NEEDLE ROD 1 1
47 |423.04-38 R 540 NEEDLE BAR CONNECTION GUIDE i |
48 [423.04-39 L R o i 1 _  CTANK ROD GUIDE 1 |
19 | 423 0440 WEFFRR | NEEDLE BEARING A | ]
50 [423.04-41 FHATVE IS b s SCREWO/E4-40L=85 | 1 1
51 [423.04-42 TFHLRET SCREW 11/64-40 L=9 ) 5 2
52 |423.04-43 TR AT (D SCREW 11/64-40 L=7 1 1
53 |423.04-44 HLET NEEDLE 438 #75 1 ]
A | 423.04-45 ARV ESRAL 1] SCREW 1/8-44 [.=4.9 i 1
55 |423.04-46 F#FE ah 52 S 1) 1 GUIDE PIN 1 1
56 |423.04-47 P h 3 1S 1 SHAFT BUSHING .REAR | |
57 |423.04-48 FEHFAEL A0 5 5 1) Y 98 E ] SCREW 3/16-28 L=7 | |

58 | 423.04-49 CrELEE] (1) SCREW 11/64-40 L=10 ] ]
59 |423.04-50 5 e e | SCREW = e 2 o




5. IR E EBAF (1)
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS (1)

e o e



S.EEFHEEIRCD
5 NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(1)

5 5 ¥ F DESCRIPTION 2284 |2284-7| #&it
1 |423.05-01 o # SNAPRING M10 1 1
2 |423.05-02 A EEh DRIVE LINK ASM. 1 ]
3 |423.05-03 I LINK 1 1
4 [423.05-04 & Yy e NEEDLE VIBRATING CAM SHAFT 1 1
5 [423.05-05 T IEEh i BUSHING 1 1
6 |423.05-06 {REhEH- S A DRIVE LINK GUIDE A ] 1
7 |423.0507 F1 T =h M 2 SHAFT CONNECTION ASM. 1 |
g [423.05-07-01 | §F#F4E 2h 8 SHAFT CONNECTION (1) (1)
0 |[423.05-07-02 | §1FFEE Sh e eT SCREW 3/16-28 L=14 (1) (1)

10 |423.05-07-03 |45 WASHER 5.1X7.5X0.5 (1) (1)
11 |423.05-08 1 51 1% =2 7 LINK I 1
12 |423.05-09 S 93 2 S B PIND 1 1
13 |423.05-10 SRE) TEAT ] BB DRIVE LINK GUIDE B 1 1
14 |423.05-11 £ = 7 F R PIN A : |
15 [423.05-12 [ WASHER 1 ]
16 [423.05-13 1% THRUST COLLAR 1 1
17 [423.05-14 1T 1 s i g F] SCREW 11/64-40 L=4.5 1 1
18 |423.05-15 R Eh FEAT Sh T SCREW 9/64-40 L=5.5 2 2
19 |423.05-16 Sl AR Al FEAT T SCREW 11/64-40 L=8.5 1 1
20 [423.05-17 FralE 3 NEEDLE CAM ] 1
21 |423.05-18 P ) e ST SCREW 11/64-40 1.=14 3 3
22 |423.05-19 1A Y AR NEEDLE CAM ROLLER SHAFT 2 0
23 |423.05-20 Y L NEEDLE CAM ROLLER A i yi
24 [423.05-21 e 4 WORM WHEEL COMPL | |
25 |423.05-22 B A £ T SCREW 1/4-40 L=6 4 4
26 |423.05-23 15 b WORM A 1 1
27 1423.05-24 $E T S Bl T SCREW 1/4-40 L=8.5 1 1
28 |423.05-25 2 B W RUBBER RING A 1 I
29 |423.05-26 14 THRUST COLLAR ASM.D=10.32 W=1 | |
30 |423.05-27 17 el THRUST COLLAR ASM.D=10.32 W=1 1 1
31 |423.05-28 M AT | SCREW 15/64-28 L=7 1 1
32 |423.05-29 WMAEN S B AT | SCREW 1/4-40 L=4.2 1 1
33 |423.05-30 HEF T R T SCREW 1/4-40 L=8.5 1 ]
34 [423.05-31 PR ] SCREW 1/4-40 L=10 Rk 1 I
35 [423.05-32 55 R R | SCREW 1/4-40 L=6 ' 3 3
36 [423.05-33 245 R T SCREW 9/64-40 L=5 2 2




6. FEETEF (2)
NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS (2)

Egﬁ) 53



6. 48 A1 (2)
6 NEEDLE VIBRATOR & ADJUSTMENT COMPONENTS(2)

psr

il ke bR DESCRIPTION 2084 |2284-7| &iF
1 [423.06-01 1 0] 4 i R NEEDLE POSITION CHANGE BASE 1 1
2 1423.06-02 ARPA G REN T ) HINGE SCREW D=8 H=4 | |
3 |423.06-03 itz 70 L [ WAVED WASHER 8.5X12.5X0.3 3 3
4 |423.06-04 etk NUT 15/64-28 | 1
5 [423.06-05 $F-E Y 2 R CHANGE BASE FITTING PLATE 1 1
6 |423.06-06 1L ARM 1 1
7 [423.06-07 FI = {3 SHAFT | |
8 |423.06-08 FE A 7 b R T SCREW 9/64-40 =6 3 3
G |423.06-09 i 1l WASHER 2 ;
10 |423.06-10 i Tf L f] WAVED WASHER l l
11 [423.06-11 O i SNAP RING M10, | |
12 [423.06-12 I SHAFT l l
13 1423.06-13 e NUT 15/64-28 | |
14 |423.06-14 Bl {07 2 £ 4F STOPPER ASM. l 1
15 |423.06-15 1= o E-RING 1 1
16 [423.06-16 A NUT 1 |
17 |423.06-17 IF =h 4 £ NUT STOPPER l |
18 [423.06-18 FLHFEH LEVER ASM. 1 |
149 |423.06-19 =5 E-RING 4 1 I
20 [423.06-20 % T HAND STOP CRANK SHAFT BALL 1 1
21 |423.06-21 2 SPRING | |
22 1423.06-22 eS| OIL SHIELD | |
23 [423.06-23 L1 2 0g g4 T SCREW 9/64-40 L=5.0 | !
24 1423.06-24 i 4 PACKING £ | |
25 |423.06-25 L] ROLLER £ i | 1
26 | 423.06-26 B TR T ADIUSTING PICK-UP SCREW | |
37 [423.06-27 o 00 S L ADJUSTING PICK-UP l l
25 |423.06-28 O il AR EL IR SCREW M4 X0.7 L=5 2 2
99 |423.06-29 A KNOB 1 1
30 [423.06-30 ST B R A 1 1 LL‘-.'ER‘-?.T{'}FPFR 2 2
A1 |423.06-31 AR AT SCREW 9/64-40 L=6 2 2
32 |423.06-32 A ET A WASHER 2 2
33 |423.06-33 AEL e AL AT LEVER 1 I 3+
34 |423.06-34 ) 1 2L SCALE PLATE ASM. [ |
35 [423.06-34-01 | 2[5 SCALE PLATE (1) (1)
6 |423.06-34-02 | 2 1 £ 4 i SCALLE MOUNTING anmnmm.. (1) (1)
37 |423.06-34-03 | B BE SR FT SCREW 1/8-44 L-2.5 (2) (2)
38 [423.06-35 PlAEw dite SIDECOVERASM. 1 |
39 |423.06-36 B ~ |LEVER X | |
10 [423.06-37 B BE 8 B F A KNOB i b | |
11 [423.0638  |WE®MKIEAFE | LEVER STOPPER 5 2 2
12 [423.06-39 i o SCREW 9/64-40 L=3.5 g 9
13 [ 423.06-30 R th'“#rl WASHER 3.7X8X 1 A ] 2
11 |423.06-41 Mg KEY 1 1
5 [423.06-42 |53 SPRING Wi s 1 1
16 |423.06-43 | EFFF 1T & BB ET SCREW 3/16-28 L 10_ 1 1
A7 | 423.06-44 1S e R FFIRET SCREW 9-/64-40 = | |
18 [423.06-45 S5 fie L85 SCREW 3/16-32L=6.5 1 1
19 423 .06-46 i [t WASHER 1 [
50 [423.060-47 EEBE WAVED WASHER &.5X12.5X0.3 2 2
51 |423.06-48 i WASHER BLANY. 1 1
22 | 423 06-49 "F“;F.F!-"i'i 4 WASHER 3.7X6X | ] l




7. SR R ISR AT (3)

NEEDLE VIBRATIOR CAM CHANGED COMPONENTS (3)




TARVE e R

T.NEEDLE VIBRATIOR CAM CHANGED COMPONENTS(3)

5 P 5 #Er DESCRIPTION 2284 | 2284-7| &k
1 {423.07-01 9 1 3 RUBBER PLUG 1 -]
2 |423.07-02 i) DIA PIN A 1 ]
3 |423.07-03 FIAF AR R e ] SCREW M5X6 2 g
4 |423.07-04 HFF R Eh e T SCREW M5X0.8 L=14 ] ]
5 | 423.07-05 FIHT 42 2l NEEDLE DRIVING SHAFT | 1
6 |423.07-06 HLEHE S NEEDLE DRIVING ROD | 1
T |423.07-07 HLEME SN FFIRE] SCREW M5 L=4 ) 2
B |423.07-08 FIFFE D B THREAD TRIMMER SHAFT 1 1
9 [423.07-09 SR 1 A NEEDLE CAM ARM 1 1
10 [423.07-10 PR NEEDLE DRIVING ARM 1 |
11 [423.07-11 e RUBBER PLUG | 1
12 [423.07-12 [ il Al OIL SHIELD 1 1
13 |1423.07-13 AR NEEDLE PLATE | |
14 |423.07-14 PR 0 ST SCREW M5 L=4 4 4
15 |423.07-15 P E A e i METAL FRONT 2 2
16 [423.07-16 g PLUG 1 ]
17 |423.07-17 1% 1h 7 FEED DOG 1 ]
18 |423.07-18 [ zh B SNAPRING M10 1 ]
19 [423.07-19 [f] A &y TIMING GAUGE E 1 1
20 [423.07-20 i ROLLER 1 1
21 1423.07-21 R E-RING4 y 2
29 1423.07-22 + E-RING 2 2
93 1423.07-23 Cr i RUBBER RING 1 1
24 1423.07-24 oL SPRING 1 ]
95 |423.07-25 B Al CHANGE OVER SLIDE SHAFT 1 1
76 |423.07-26 A e 2 CHANGE OVER LEVER ASM. ] |
27 |423.07-26-01 |44k CHANGE OVER LEVER (1} (1)
28 |423.07-26-02 | {7 PIM (1) (1)
29 |423.07-27 A e FF O8] SCREW 9/64-40 L=8.5 1 1
30 [423.07-28 AP R CHANGE OVER BASIS ] ]
31 |423.07-29 R GASKET | 1
32 |423.07-30 A il o B | SCREW 4 4




8. s i B 4eF
PRESSER BAR & FEED REGULATOR COMPONENTS




8. BREfE
8 PRESSER BAR & FEED REGULATOR COMPONENTS

s P55 # DESCRIPTION 2084 | 2284-T| #&iE
1 [423.08-01 V= [ PRESSER FOOT ASM. I
2 [423.08-01-01 | REG PRESSER FOOT MOTHERBOARD (1)
3 [423.08-01-02 | H:REHY PRESSER FOOT POWER (1)
4 |423.08-01-03 | I BDEY PRESSER FOOT PIN (1)
| 5 [423.08-01-04 |/ 5] PRESSER FOOT SCREW (1)
6 |423.08-01-05 | [EH4ap i PRESSER FOOT SPRING (1)
7 1423.08-01-06 |8 E g CARRY SECRETLY PLATE {1)
B [423.08-01-07 |45 me iy e BREADTH ADJUSTING PLATE (1]
423.08-01-07a |17 55 FE 0 Y45 BREADTH ADJUSTING PLATE (1)
O [423.08-01-08 | 400008 1Y B AR ET SCREW (2)
10 [423.08-01-00 |§d5H FINGER COVER (1)
11 [423.08-02 A R AR LIFTING LEVER LINK 1 1
12 423 .08-03 PR HINGE SCREW 2 1
13 [423.08-04 i HE B LIFTING LEVER CONNECTING ROD 1 ]
14 |423.08-05 5 ERIIG 1 LIFTING LEVER LINK ARM 1 1
15 [423.08-06 =R S SWIVEL 1 1
16 |423.08-07 65 R BED RS AT 4T 484 CONNECTING ROD HINGE SCREW 1 1
17 | 423.08-08 I ¥ PRESSER BAR 1 1
18 | 423.08-09 RS PRESSER BAR GUIDE BRACKET 1 ]
19 |423.08-10 HEIRE S ) PRESSER SPRING REGULATOR 1 1
20 |423.08-11 TR PRESSER GUIDE BAR ] 1
21 |423.08-12 I PRESSER SPRING REGULATOR 1 ]
22 |423.08-13 EH FE PRESSER BAR BUSHING,LOWER 1 1
23 |423.08-14 He B ke T HAND LIFTER CAM COMPL. 1 1
24 |423.08-15 M J-U8L ] A SCREW 9/64-40 L=9.5 1 1
25 |423.08-16 Pk 08§ 1 ) HE LIFTING LEVER GASKET 1 |
26 [423.08-17 Ve ] HINGE PIN 1 |
27 [423.08-18 1 E-RING 1 ]
28 |423.08-19 falE B Th AT LIFTING LEVER 1 1
29 |423.08-20 1GIEME AL A Pe 6T | KNEE LIFTING LINK STEP-SCREW 1 |
30 |423.08-21 $3 0 e P 4 5 i KNEE LIFTING LINK SPRING | ]
31 |423.08-22 + 5% E-RING 1 |
32 |423.08-23 FREREET HINGE SCREW D=6.35 H=3 1 1
33 |423.08-24 R T SCREW 9/64-40 L=8.5 1 1
34 |423.08-25 o I 48 1) NUT 1 1
35 |423.08-26 O Y RUBBER RING | 1
36 |423.08-27 PR ] HINGE SCREW D=6.35 H=27 1 |
37 [423.08-28 Fii s LG AT O]y gt NUT 3/16-32 1 1
38 [423.08-29 b W E-RING6 1 |
39 [423.08-30 FE R =kl a4 SCREW 1 |
40 [423.08-31 i 7 2h i a8 g ) SCREW 15/64-28 L=4.7 | 1
41 |423.08-32 T e 20 HAND LIFTER CAM COMPL. ] 1
42 |423.08-33 1Lz BT LIFTING LEVER | 1
43 | 423.08-34 V35 S AT SCREW 11/64-40 L=10.5 1 |
44 |423.08-35 HE R 985 T 4 1y WASHER 1 |

—18




9. 3 ¥ #AF

FEED MECHANISM & CONDENSE COMPONENTS

36

17

19



9. {BlEF i (2)
9.FEED MECHANISM & CONDENSE COMPONENTS

e e (<8l DESCRIPTION 2284 |2284-7| &
1 |423.09-01 {E & T LEVER 1 1
2 |423.09-02 {1 §1 45 F SHAFT 1 1
3 |423.09-03 {8145 F 44 42 BUSHING | 1
4 [423.09-04 0k B £ fhh 4 CONDENES STOPPER ARM ASM . | 1
5 |423.09-05 i3 HN1TRVE FEED DRIVING ADJUSTER 1 1
6 [423.09-06 FEE4 F B e e [ NYLON PLUG 1 [
7 (423.00-07 hie KNOB 1 |
B |423.00-08 W T TS R ADJUSTING SCREW BASE 1 |
9 |423.09-09 Y ERAT ADJUSTING SCREW | 1
10 [423.09-10 PR A% STOPPER | ]
11 [423.09-11 TRATE SHAFT 1 1
12 |423.09-12 2| A STOPPER DIAL PLATE r 1
13 |423.09-13 FEHIER ] SCREW 11/64-40 L=3.5 2 2
14 [423.00-14 B2 12 4 [ WAVED WASHER 1 |
15 [423.00-15 B {7 25 0T SCREW 11/64-401.=7 1 ]
16 |423.09-16 HR b FEED DIAL 1 ]
17 [423.09-17 i 55 A ADJUSTING SCREW 1 i
18 |423.09-18 THIE R EFT FEED REVERSAL LINK | 1
19 [423.09-19 {57 7 PIN | |
20 |423.09-20 | FE A SCALE PLATE 1 |
21 423.09-21 o 4 SPRING SUSPENSION | 1
22 1423.09-22 o W TORSION SPRING 1 ]
93 |423.09-23 fo EEHY TENSION SPRING RACK B 1 E
94 |423.00-24 ) T T o REVERSE FEED LEVER STOPPER 1 1
25 [423.09-25 i 3t OIL SEAL 1 |
26 |423.09-26 B 43 ¥ ] PIN ] 1
27 1423.09-27 sFfL SPRING ] 1
28 [423.09-28 bELET SCREW 3/16-28 L=14 1 |
29 [423.09-29 U G AL SPRING WASHER 5.1X9.2X1.3 1 1
30 [423.09-30 ] SCREW 3/16-32 L.=6.5 1 ]
31 [423.09-3] ] SCREW 3/16-28 L—14 1 1
32 |423.09-32 {115 46 F b 5 1 THRUST COLLAR ASM D=10.32 W= | |
13 [423.09-33 {1 B4V et ) SCREW 3/16-28 L=14 | |
a4 |423.09-34 WYY ST I e g SCREW 3/16-28 L=6 2 2
35 [423.09-35 THmEr gy SCREW 3/16-28 L—18 1 |
36 [423.09-36 ORI RBER RING | I
37 |423.00-27 {1 LA P i bR s HINGE SCREW D=6, H=3.2 2 2
38 |423.09-38 {85 B AT R £ NUT 3/16-28 1 1
30 |423.09-39 1 25 e g 4 FEED VARIABLE ARM B | 1
40 1423.09-40 150 236 2 11 49 A2 5 T SCREW 3/16-28 L~15.5 | i
41 [423.09-41 YI| e AT ' SCREW 3/16-28 L6 3 2
42 [423.09-42 e S THER T L) SCREW 2 2

20




T A

10. iX# .

FEED MECHANISM COMPONENTS




10,25 ¥ 47 5 B2

10.FEED MECHANISM COMPONENTS

Eile) &1k i DESCRIPTION 2284 |2284-7| ik
1 [423.10-01 B b Y BE A T FEED REVERSAL LINK | 1
9 |423.10-02 A3 ) e TENSION SPRING RACK 1 1
4 1423.10-03 ik kA FEED BASE | 1
4 |423.10-04 L SRS S SCREW 15/64-28 1.-4.7 1 1
5 [423.10-05 EE FELT 1 |
6 [423.10-06 o A e T LINK 1 |
7 [423.10-07 iy o 5 BALANCE WEIGHT COMPL. 1 |
8 [423.10-08 i e iy T SCREW 15/64-28 | =7 1 |
9 [423.10-09 LR FEED BASE SHAFT 1 |
10 [423.10-10 ik 5 ) i 1 SPACER 2 3
11 |423.10-11 % E A5 A FEED POCKER 1 |
12 |423.10-12 6 S o 51 LINK SHAFT 1 1
13 [423.10-13 Flei ol f T HINGE SCREW D=6 H-3.2 2 2
14 [423.10-14 al £} NUT 3/16-28 2 2
15 |423.10-15 Jii )y g i g T SCREW11/64-40 L=11 | 1
16 [423.10-16 LR T SCREW 1/8-40 L=7 4 9
17 [423.10-17 e GE SCREW3/16-28 L=9 @ g
18 [423.10-18 A9 A T SCREW3/16-28 =14 @ 2
19 [423.10-19 A SRR ET SCREW3/16-28 L~ 14 1 |
20 |423.10-20 i L b S E-RING3 | ]
21 [423.10-21 5 %G BhREFT R Y PIN | |
22 1423.10-22 5 THRUST COLLAR ASM D=11.11,W=10 1 |
23 1423.10-23 £l N8 | SCREW 1/4-40L~7 | |
24 |423.10-24 MR T SCREW 1/4-40 1.=8 2 2
25 |423.10-25 Y T SCREW 1/8-44 L=6.4 2 2
26 1423.10-26 rEH ] HINGE SCREW D=9 H=7 2 2
27 [423.10-27 VEF R L) NUT 9/32-28 P 2
28 1423.10-28 A5 L | SCREW 3/16-28 L=15.5 | 1
29 1423.10-29 ISl ATl SCREW 11/64-40 L=8.5 4 1
30 |423.10-30 i P A o A 8L SCREW 1/64-40 L=7 | 1
11 |423.10-3] iy Gk EH 8L T SCREW ] 2
32 1423.10-32 A5 E FEED ROCKER SHAFT | l
33 1423.10-33. 1 i BUSHING ,FRONT ] |
34 |423.10-34 15 A fy A FEED ROCKER SHAFT BUSHING FRO 1 |
35 [423.10-35 a5 el Lo £ ECENTRIC CAM . 1 |
36 [423.10-36 AT ROD | 1 |
37 |423.10-37 i Y 2 2 A SIDE DISC PLATE | 1
38 |423.10-38 18 EH i o BEARING 1 ]
39 |423.10-39 ik FHE REVERSE FEED LIMITER | I
40 [423.10-40 IEE R R T SCREW 11/64-40 =11 T 1 |
41 [423.10-4] i W TENSION SPRING RACK 1 |
42 (4231042 i ) o] Tl b T SCREW 3/16-28 L=14 1 1
43 |423.10-43 it 4 H CONNECTING ROD | 1
44 |423.10-44 o ELD 1 4y FEED ROCKER SHAFT CRANK | 1
A5 |423.10-45 15 EHE shiE T FEED DRIVING ROCKER 1 1
16 |423.10-46 it A PLATE A I 1
A7 [423.10-47 Bt AT A o Al STOPPER PLATE | 1
48 |423.10-48 it B PLATE B - I 1
19 |423.10-49 i 0] G FEED VARIABLE SHAFT | |
50 [423.10-50 i R ] e 4 BUSHING ,FRONT | 1
51 |423.10-51 ik o ] e FEED VARIABLE ARM C | 1
52 1423.10-52 PG SR AT R FEED DRIVING ROCKER BLOCK 2 2




L1 T 4l e S iB
HOOK DRIVING SHAFT & HOOK COMPONENTS




LT )

HLHOOK DRIVING SHAFT & HOOK COMPONENTS

Ea] e 4 T DESCRIPTION 2284 | 2284-7| it
1 [423.11-01 HEF 21k HOOK COMPL,RIGHT 1 1
2 (423 11-01-01 | HeE sy | SCREW 11/64-40 1L.=4.5 (2) (2)
3 |423.11-02 I &l s A BUSHING REAR 1 1
4 1423.11-03 DGR HOOK DRIVING SHAFT SPROCKET 1 1
| 423.11-04 50 1 RUBBER RING 1 1
6 [423.11-08 e 52 B ) 45 BUSHING 1 1
7 [423.11-06 B T 2 5y SHAFT 1 ]
8 |423.11-07 4 HOOK DRIVNG SHAFT 1 ]
9 1423.11-08 B H2 4 (K 4 PINION ASM. | ]
10 [423.11-09 Hz 0 BOBBIN S 1 1
11 {423.11-10 T £ BUSHING ,INTERMEDIATE 1 |
12 [423.11-11 bz A G HELICAL GEAR B | 1
13 |423.11-12 4l F A HELICAL GEAR A A 1 1
14 |423.11-13 I~ Sl i e £ BUSHING FRONT 1 |
15 |423.11-14 Lo A BOBBIN CASE ASM. 1 |
16 |423.11-15 fiiE #42 HOOK SHAFT 1 1
17 |423.11-16 i 2 T HOOK SHAFT BUSHING | 1
18 |423.11-17 i B8 i T HOOK SHAFT BUSHING 1 1
19 |423.11-18 fi Al BUSHING CAP 1 ]
20 [423.11-19 A A gt A GASKET ! ]
21 |423.11-20 i 8 S {0 ) | INNER HOOK STOPPER ] i
29 1423.11-21 TE £ W mh A A5 08 E T SCREW 15/64-28 L=7 1 1
23 |423.11-22 A ] SCREW 1/4-40 =8 4 4
24 (423.11-23 ik 44 SCREW 1/4-401L.=7 2 D
25 [423.11-24 AR A T SCREW 15/64-28 1.=7 ] ;]
26 423.11-25 R FE A T SCREW 15/64-28 L=8 | 1
27 1423.11-26 Yy 2 BEARING D=9.52X22.22 1 1
28 423.11-27 eIt SCREW 1/4-40 L=§ 2 2
29 [423.11-28 e e SCREW 1/4-40 =8 3 2
30 |423.11-29 £ i T SCREW 1/8-44L=8 2 2
41 [423.11-30 o {07 ) ST SCREW 11/64-40 L=9 | 1
32 [423.11-3] HE 5 it B i TR OIL SEAL SCREW 1 1
33 [423.11-32 A OIL WICK ] 1
34 [423.11-33 T 82 O sy O GEAR ASM.LARGE 1 |




12, e H A
LUBRICATION COMPONENTS




2.9 HE T

12 LUBRICATION COMPONENTS

¥ s IR DESCRIPTION 2284 | 2284-7]| #iF
1 |423.12-01 | 5ih 3% s 21 1 OIL SUPPLY PIPE ASM. 1 1
2 [423.12-02 T OIL SUPPLY PIPE 1 1
3 |423.12-03 4180 2% DISTRIBUTOR 1 1
4 [423.12-04 R e FELT ASM_ 1 1
5 |423.12-05 I b FELT PRESSER 1 1
6 |423.12-06 i RS GASKET 1 1
T (4231207 Al {Eh OIL TUBE 1 1
8 [423.12-08 U 4 TE ) BUSHING 1 ]
9 |423.12-09 T SCREW 11/64-40 L=5 1 1
10 [423.12-10 1= iy UPRIGHT SHAFT 1 1
11 [423.12-11 THE e 1y PUMP DRIVING GEAR 1 1
12 [423.12-12 T bk B g PUMP DRIVING GEAR A 1 1
13 [423.12-13 HE I PLUNGER THREST PLATE 1 1
14 [423.12-14 1 M g i PLUNGER SPRING 1 1
15 [423.12-15 Fi PLUNGER 1 1
16 [423.12-16 il L L YR T OIL REGULATING SCREW ] 1
17 |423.12-17 i # 4L r CABLE BAND [ 1
1% [423.12-18 A OIL TANK 1 ]
19 [423.12-19 TH gk LY OIL TEGULATING SCREW 1 1
20 [423.12-20 b It Y g SPRING 1 1
21 [423.12-21 it B[] e OIL FELT GUIDE 1 1
22 1423.12-22 Egh T T SCREW 15/64-40 L=7 1 1
23 (423.12-23 T T SCREW 11/64-40 L=7 1 1
24 [423.12-24 e il i FE T CONNECTING SCREW 1 1
25 [423.12-25 i 5 T Pl R T SCREW 11/64-40 L=11 2 2
26 1423.12-26 AL AT SCREW 1/4-40 L=4.5 2 2
27 |423.12-27 b S5 i A i AR E ] SCREW 1/4-40 L=4.5 2 2
28 [423.12-28 FETE BB E T SCREW 11/64-40 L=7 1 ]
20 [423.12-29 Bl Rt R T CONNECTING SCREW 2 2
30 |423.12-30 AL T B OIL WICK 0.2 | 0.2
31 1423.12-31 it ) NUT 15/64-25 1 1
32 |423.12-32 RS SCREW 11/64-40 L=5 1 1
33 |423.12-33 BT SCREW Z 7
34 |423.12-34 REARphiI i dE Y] |CONNECTING SCREW 1 :
35 |423.12-35 LK e Jﬂiﬁ‘:{‘:l SCREW 11/64-40 L=14 2 2
36 |423.12-36 Jh T T CONNECTING SCREW ] ]
a7 [423.12-37 ah OIL TUBE 0.3 0.3
38 [423.12-38 F Jin) R 950 ] SCREW 11/64-40 L5 1 1
3G [423.12-39 O Y ] RUBBER RING 1 1
40 | 423.12-40 =1 THRUST COLLAR ASM. 1 1
41 1423.12-41 e KGR LUBRICATING OIL PUMP ASM . 1 1
42 1423 12-41-01 | ih 5 e FE OIL PUMP INSTALLING BASE {1) (1)
A3 |823.12-41-02 | 7070 P e 18 - RUBBER JOINT (1) (1)
A1 | 423 12-41-03 | i e 49 e 15 RUBBER JOINT (1) (1)
A5 [423.12-41-04 | it ey 2 LUBRICATING OIL PUMP (1) (1)
46 [423.12-41-05 | ith 5 3F ik OIL PUMP IMPELLER (1) (1)
A7 1423.12-41-06 ﬂh:ﬁ!iﬁ OIL PUMP IMPELLER COVER (1) (1)
48 [423.12-41-07 [t H e 8 E] SCREW M3X0.5 L=10 (3) 4 e
49 [423.12-41-08 | 08 WASHER T e L T e
50 | 423 12-41-00 |88} NUT M3X0.5 {3) (3)
51 [423.1241-10 [ih¥E & LUBRICATING OIL PUMP COVER (3) (3)
52 [423.12-41-11 _ [#B§1 SCREW (5) (5
63 [423.12-42 L]tk B g £ OIL REGULATING VALVE ASM., 1 1
5 |423.12-42-01 | 3[# WASHER (2) (2)
55 [423.12-42-02 | EfEdnills] SCREW 11/64-40 L=14 (1) (1)
56 [423.12-42-03 [ WMah ek OIL REGULATING VALVE (1) (1)
57 [423.12-42-04 [ WahFE i fE IR WIPER LINK JOINT (17 £8]
58 [423.1242-05  |ah3E OIL TUBE (0. 18) | (0. 18)
59 |423.12-42-06 |l OIL TUBE 0. 14 [ {0. 14)
60 [423.12-42-07 _ [WAlER§] OIL ADJUSTING SCREW (1) (1)
61 [423.12-42-08 | f) NUT 1 1/64-40 (1) (1)
62 [423.12-43 FERS OIL WICK 0.2 0,2
63 [423.1244 RS OILTUBE ] 1




13. e 2e i
THREAD STAND COMPONENTS

18

1328 5054

13. THREAD STAND COMPONENTS

i P b “ DESCRIPTION 0084 |2284-T| &3
1 |423.13-01 ;40 {1 THREAD STAND ASM, (1} (1)
2 |423.13-01-01 | ZEM 41 SPOOL REST ROD,LOWER (B ] W
3 [423.13-01-02 [&k82 L §F SPOOL REST ROD,UPPER (1) (1)
4 |423.13-01-03 |:R4%EE THREAD GUIDE ARM B 2) {2)
|423.13-01-04 | It P SPOOL REST ROD JOINT L I
6 |423.13-01-05 |40 53k THREAD GUIDE ARM JOINT (2) (2
T 423.13-01-06  [ZE5LFTF0 SPOOL REST ROD CAP (1) {1}
8 [423.13-01-07 |EREHET SPOOL PIN (2) (2)
g |423.13-01-08 [£64% SPOOL REST (2) (2)
10 |423.13-01-09 | #& i SPOOL REST CUSHION (2} | (2)
11 [423.13-01-10 |25 8 F e 5 SPOOL RETAINER (2} (2)
12 1423.13-01-11 |¥REE NUT (1 (1)
13 [423.13-01-12 | S THREAD GUIDE (2 (2)
14 [423.13-01-13 | WASHER 16X30X2.6 (2) (2}
15 |423.13-01-14 |iRE] SCREW MS L=14 (2) (2
16 [423.13-01-15 |18 &} NUT M5 (2 (2)
17 [423.13-01-16 |85 SCREW M6 L=16 (2) (2)
18 |423.13-01-17 |9f&E NUT M5 (2] (2)

—2T




14. m# . B &Y
OIL RESERVOIR & KNEE LIFTER COMPONENTS

146t . B &R

4. OIL RESERVOIR & KNEE LIFTER. COMPONENTS

—

2= Ee i DESCRIPTION 2284 |2284-7| it
1 |423.14-01 i 48 £ 1 OIL RESERVOIR ASM. 1 1
2 |423.14-01-01 | OIL RESERVOIR (1) (1)
3 |423.14-01-02 |3 s B OIL RESERVOIR GASKET (1) (1)
4 |423.14-01-03 |k RUBBER CUSHION 4 4
6| 423.14-01-04 {5 Hs BEGLA) i Ry CONNECTING ROT,VERTICAL (1) (1)
6 |423.14-01-05 |4 He B 40 % 3. BRACKET (1) (1)
T 1423.14-01-06 | I 1 B4l KNEE PRESS ROD (1) (1)
HO|423.14-01-07 |08 SPRING (1) (1)
9 |423.14-01-08 | 5% I % RUBBER PLUG (1) (1)
10 |423.14-01-09 |0 &Y RUBBER RING (1) (1)
11 [423.14-01-10 | 3l 85T SCREW (1) (1)
12 |423.14-01-11  |d2 3 NUT M6 (2) (2)
13 |423.14-01-12  [d@ SCREW M6 L=30 (2) (2)
14 [423.14-01-13 [ o i ph g it SCREW M6 [.=17.5 1 i
15 1423.14-01-14 | S0 648 S i g ] SCREW M6 L=20 (2) (2)
16 [423.14-01-15 |- E-RING 10 (1) (1)
17 [423.14-02 ey £ ol o, OIL RESERVOIR BASE | 1
18 [423.14-03 1 BT 4T KNEE PRESS LIFTER ROD 1 ]
19 |423.14-04 ek OIL RESERVOIR MAGNET 1 1
20 1423.14-05 i £, 887 441 1 KNEE PRESS PLATE ASM. ]

21 [423.14-05-01 |49k KNEE PRESS PLATE (1)

22 |423.14-05-02 | 35 20 i 4 4 KNEE PRESS PLATE COVER (1}

23 [423.14-05-03 | $ps br KNEE LIFTER PLATE ROD (1)

24 [423.14-05-04 | # i FF 4010 RUBBER i (1)

25 [423.14-05-05 | i b ke 30 KNEE PRESS PLATE HOLDER (1)

26 |423.14-05-06 | Wadh 4T o 3L 04T SCREW (1)




15. ‘i % B A

BELT COVER COMPONENTS (15)

| 5.7 i WA

15.BELT COVER COMPONENTS

e B 5 R DESCRIPTION 2284 |2284-7| #BiE
1 [423.15-01 W e BELT COVER ASM. | 1
2 |423.15-01-01 | &g BELT COVER A (1) (1)
3 |423.15-01-02 | F§6 S HTRB) BELT COVER B (1) (1)
4 |423.15-01-03 | 4R )T S50 BELT COVER C (1) (1)
5 |423.15-00-04 | $ Ik, G VOBROISOLATING RUBBER (1) (1)
6 |423.15-01-05 |48 AWSHER 4.5X10X0.8 (2) (2)
T |423.15-01-06 | & ERARET SCREW 11/64-40 1.=9 (2) (2)
8 |423.15-01-07 | #H WASHER 4.5X10X0.5 (2] (2)
9 |423.15-01-08 | AWg5T WOOD SCREW D=4.1,L=20 (2) (2)
10 |423.15-001-00 |7 S0 [H e g SCREW 15/64-28 [.=12 (2) (2)
11 [423.15-00-10 |fysa Yk BELT COVER SUPPORT STUD (2) (2)
12 |423.15-01-11 |48 WASHER (2) (2)

—H




16. [ {AR4E

ACCESSORIES COMPONENTS

B

16. PR

16. ACCESSORIES COMPONENTS

e kihe) (ki) DESCRIPTION 2284 |2284-7| &ik
1 |423.16-01 TH 45 e A OIL RESER VOIR FELT CUSHION 2 2
2 1423.16-02 R L OIL RESRRVOIR RUBBER CUSHION 2 2
3 ]423.16-03 W] NAIL 12 12
4 |423.16-04 Pk 2 MACHINE HINGE 2 2
5 |423.16-05 B, S i MACHINE HINGE PLATE 2 2
6 |423.04-44 et NEEDLE 3 3
7 |423.16-06 Lk MACHINE REST IN 1 1
§ |423.16-07 Wi 2 ) (K SCREWDRIVER LARGE | !
9 |423.16-08 i 22 J)() SCREWDRIVER MEDIUM 1 |
10 [423.16-08 BE 2 1/ SCREWDRIVER SMALL 1 |
11 [423.16-10 AR F2S HEXAGON WRENCH 2.5 1 1
12 |423.16-11 s i T2 HEXAGON WRENCH 2 1 1
13 [423.16-12 K OIL RESERVOIL ASM 1 1
14 1423.16-13 H1.3, /i MACHINE HEAD COVER 1 1
15 [423.16-14 b B PACKET 10 10
16 |423.07-19 G TIMING GAUGE E l ]
17 {423.11-09 B BOBBIN 8 2 2
18 |423.01-13 SeeE THREAD GUIDE PIN 1 1

- 3[}_




17, Y28 b jd Bk A
THREAD TRIMMER MECHANISM COMPONENTS




17. WVER sk fi{F THREAD TRIMMER MECHANISM COMPONENTS

IFs e A EE DESCRIPTION 2284 |2284-7| &iF
1 |424.17-01 W £k 2 1L s T THREAD TRIMMER DRIVING UNIT 1
2 |424.17-01-01 o AL BASE PLATE ASM |
3 |424.17-01-02 B asal CLUTCH PLATE ASM 1
4 |424.17-01-03 o BRI CLUTCH LINK 1
5 |424.17-01-04 B £ F fk X MAGNET 1
6 |424.17-01-05 14 ah B [ {ur 2% DRIVING ARM STOPPER I
7 l424.17-01-06 [e1] ) i 5 KENIFE RETURN SPRING I
B (424170107 B 1 AR I B SLUTCH SPRING 1
9 [424.17-01-08 e HE B {98 ROLLER RETURN SPRING 1
10 | 424.17-01-09 W ROLLER ASM ASM |
11 |424.17-01-10 i E-RING 6 ]
12 |424.17-01-11 ET HINGE SCKEW D=6 H=2.9 1
13 [424.17-01-12 L5 E-RING 2.5 2
11 (424.17-01-13 BRAT SCREW M4 L=6 3
15 |424.17-01-14 LA SCREW 11/64-40 L=9 2
16 | 424.17-01-15 1 E-RING 6 1
17 |424.17-01-16 BRET SCREW 9/64-40 L=6 1
18 |424.17-01-17 + 8 E-RING 4 1
19 |424.17-01-18 e ) HOUSING 2P 1
20 |424.17-01-19 i 4l WIPER LINK SHAFT, A 1
21 [424.17-01-20 5N T £0 1 KNIFE DRIVING ARM ASM 1
22 1424.17-01-21 EE Pl £ ROLLER ARM BRACKET 1
23 |424.17-01-22 Al T A ROLLER FULCRUM SHAFT 1
24 |424.17-02 ek T KMIFE UNIT 1
25 |424.17-02-01 T SLIDING PLATE (1)
26 |424.17-02-02 JI B KNIFE BASE (1)
27 |424.17-02-03 f5h 7] DRIVING KNIFE ASM (1)
28 |424.17-02-04 S T FIXED KNIFE _ (1)
29 |424.17-02-05 JI3E (47 KNIFE STOPPER, RIGHT (1)
30 [424.17-02-06 E A KNIFE STOPPER,LEFT (1)
31 |424.17-02-07 R SPRING (1)
32 | 424.17-02-08 B FELT (1)
33 | 424.17-02-09 L CLAMP PLATE (1)
34 | 424.17-02-10 ] SCREW 3/32-56 L=3 (1)
35 |424.17-02-11 AT SCREW 3/32-56 L=3 (1)
36 |424.17-02-12 L ] LOCATING SPRING WASHER (1)
a7 |424.17-02-13 J)EEERE] SCREW 9/64-40 L=6 (2)
a8 |424.17-02-14 LA SCREW 9/64-40 =5 (2)
39 [424.17-02-15 ] SPRING WASHER M2.6 (1)
40 |424.17-02-16 A WASHER B T=0.4 (1)
41 |424.17-03 (-39 SCREW 11/64-401=85 |
42 |424.17-04 Lead) SCREW 11/64-40 L=9.5 1
43 |424.17-05 fes] 1 4 : FIXED PLATE 1
11 |424.17-06 WGl JJECEESEET | MOVING KNIFE LINK PIN l

45 1424.17-07 PR 1 MOVING KNIFE lTINR BASE 1
46 [424.17-08 i sl T FF MOVING KNIFE LINK 1
47 [424.17-09 1 WASHER 1




17, B2k oo i 8k &84+

THREAD TRIMMER MECHANISM COMPONENTS



48 |424.17-10 B 12} NUT 15/64-28 1 it
49 [424.17-11 W FORK KNIFE ASM 1
50 |424.17-12 PR HINGE SCREW D=7.94 H=15 1
51 |424.17-13 + E-RING 1
52 |424.17-14 dE i} NUT 15/64-28 1
53 [424.17-15 (= ES AR 1% THREAD CUTTING CAM B 1
54 |424.17-16 RE] SCERW 1/4-40 L=7 2
55 |424.17-17 14 14 THRUST COLLAR ASM D=9.53 W=10 |
56 [424.17-18 AT SCREW 15/64-28 L=7 2
57 |424.17-19 Sk AR ] SCREW 15/64-28 L=9 2
58 [424.17-20 Fib £ e A B £ 1 SOLENOID ASM 1
59 |424.17-20-01 VA 2K JE e SOLENOID FITTING BASE (1)
60 | 424.17-20-02 Pl HE £ THREAD RELEASE PUSH PLATE {1)
61 [424.17-20-03 A RN THREAD RELEASE SOLENOID ASM (1)
62 [424.17-20-04 o £} NUT M3 (2)
63 [424.17-20-05 W ] NUT M4 0.7 (1)
64 |424.17-20-07 [y he £ H FRAME SIDE COVER GASKET (2)
65 |424.17-22 R SCREW 11/64-40 L=5 1
66 |424.17-23 HL £k [#] i CORD PRESSER 1
67 |424.17-24 LRy SPRING PIN 3x 18 |
68 1424.17-25 9ifL SPRING 1

34—




18, Phak i jd 8L 1

UPPER THREAD FEEDER COMPONENTS




18. kgl &t UPPER THREAD FEEDER COMPONENTS

FFs H 5 B DESCRIPTION 2284 |2284-7| &t
1 |424.18-01 Hh £ eb R 414 THREAD FEEDER ASM 1
2 |424.18-01-01 PR i e L1 FITTING BASE COMPL (1)
3 |424.18-01-02 BRER KL EL1F FEED LEVER COMPL (1)
4 |424.18-01-03 PREEATHT FEED LEVER SHAFT (1)
5 |424,18-01-04 P LS LINK (1)
6 |424.18-01-05 BRERFTH 2 FEED LEVER SPRING (1)
7 |424.18-01-06 [ % STOPPER (1)
8 [424.18-01-07 R SHAFT (1)
9 |424.18-01-08 P e 2k SOLENOID COVER (1)
10 [424.18-01-09 L {7 PLATE (1)
11 |424.18-01-10 Pk 2 SOLENOID COMPL (1)
12 [424.18-01-11 I o g £ SOLENOID RUBBER (1)
13 |424.18-01-12 MO R PLUNGER CONNECTING PIN (1)
14 1424.18-01-13 SRR H] BUTTON CLAMP STOP PIN (1)
15 |424.18-01-14 L o 5 SPRING (1)
16 |424.18-01-15 Pk W 4 4 THREAD RELEASING SCREW STUD (1)
17 |424.18-01-16 [ {ur gt & SUSPENSION SCREW (1)
18 |424.18-01-17 T SCREW M3 L=8§ 4
19 |424.18-01-18 5 E-RING 9 (1)
20 |424.18-01-19 5 E-RING 3 (2)
21 |424.18-01-20 prdied el HINGE SCREW D=6.35 H=2.4 (1)
22 |424.18-01-21 o £ SCREW 11/64-40 L=5 (2)
23 |424.18-01-22 L g HIGE SCREW D=4.80 H=14.5 (1)
24 |424.18-01-23 o £} NUT 1/8-44 (1)
25 |424.18-01-24 W £ SCREW 3/16-28 L=6 (1)
26 |424.18-01-25 it ) NUT 3/16-28 (1)
27 |424.18-01-26 o £ SCREW 11/64-40 L=5 (2)
28 |424.18-01-27 bl THRUST COLLAR K=6.35 W=§ (1)
29 1424.18-02 HEEE Ph 2k 4 1 1 FITTING PLATE COMPL 1
30 |424.18-03 e WIRE 1
31 |424.18-04 bR {57 % 2H STOPPER PLATE COMPL 1
32 |424.18-05 BRET SCREW 3/16-28 L=9 (2)
33 | 424.18-06 el SCREW 9/64-40 L=5.0 2
34 |424.18-07 e SCREW 9/64-40 L=5.5 2
35 |424.18-08 wRET SCREW 9/64-40 L=5.5 2
36 |424.18-09 PR i 28 53 1 STOPPER PLATE GUIDE 1




19, {5 &% of il 2 50 4
AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

Ay



19, {5]5% s R AR AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

2284

Frts P = ¥ 5 DESCRIPTION 2I84-T | HIF
1 |424.19-01 fi e v g % 4 41 MAGNET ASM 1
2 |424.19-02 {RSE AR E IS I | REVERSE FEED MAGNET LINK 1
3 |424.19-03 {0 S H T REVERSE FEED SWITCH 1
4 |424.19-03-01 i 6 O AT REVERSE FEED SWITCH LEVER (1]
5 |424.19-03-02 ) S S e REVERSE FEED SWITCH BASE (1)
6 |424.19-03-03 {58 7155 Hh REVERSE FEED SWITCH SHAFT (1)
T |424.19-03-04 {5 T A REVERSE FEED SWITCH SPRING (1)
£ |424.19-03-05 AR MICRO SWITCH (1)
9 |424.19-03-06 P I 2 [ 5 MICRO SWITCH PLATE (1)
10 |424.19-03-07 {5 5 326 e oK REVERSE FEED SWITCH COVER {1)
11 |424.19-03-08 e PIN CONTACT (2)
12 |424.19-03-09 22%s" 2-CORE CABTYRE CORD (1. 5)
13 |424.19-03-10 i 4 SCREW M4 L=6 {1}
14 |424,19-03-11 e SCREW M4 xR (1)
15 |424.19-03-12 g SCREW M3 L=15 (2) =
16 |424.19-04 MRt RUBBER PLUBGER | :
17 |424.19-05 PR {57 2 4 0 4 T SCREW 15/64-28 1
18 |424,19-06 i i SCREW 15/64-28 L.=9 2
19 | 424.19-07 = 5 E-RING 4 2
20 |424.19-08 (=5 E-RING 12 1
21 |424.19-09 i WASHER 162426 1
22 [424.19-10 (R HINGE SCREW D=7.94 H=15 |
23 [424.19-11 I B NUT 15/64-28 |
24 1424.19-12 Mgt 4. SCREW 3/16-28 L=6 2
25 [424.19-13 i A PLUNGER ARM PIN |

38




20, A2k B Rk

WIPER MECHANISM COMPONENTS



20, 8% bk A WIPER MECHANISM COMPONENTS

Uy & LIk e i DESCRIPTION 2284 |2284-7| &
1 |424.20-01 T WIPER ASM ' 1
2 |424.20-01-01 1 2 v e S AR WIPER BASE ASM (1)

P3 1424.20-01-01-01 |2k 4 0 WIPER BASE (1)
4 [424.20-01-00-02 (4168 8R4k WIPER LINK 1 (1)
5 [424.20-01-01-03 | #HaEhEY PIN (2]
6 |424.20-01-02 e AR L WIPER LINK COMPL (1)
7 [424.20-01-02-01 | H #4815 H WIPER LINK (1)
8 |424.20-01-02-02 [H1EkA8 WIPR LIND ASM 2 (1)
O [424.20-01-02-03 | HTahH] PIN (1)
10°|424.20-03 4]l AR S WIPER LINK SHAFT (1)
11 |424.20-04 EECT WIPER ' (1)
12 [424.20-05 | E-RING 1.2 (2)
13 |424.20-06 B WASHERS 7581 ] (2)
14 |424.20-07 L ¥ SCREW 9/64-40 L=4.5 (2)
15 |424.20-08 186 H 2l 1 SOLENOID ASM 1

T 16 | 424.20-08-01 12 28 T e i e WIPER BASE (1)
17 1424.20-08-02 LR A W L1 EH WIPER LINK (1)
18 |424.20-08-03 HL B B WIPER SOLENOID (1)
19 |424.20-08-04 F8 IR B A WIPER RUBBER A (1)
20 1424.20-08-05 AR WIPER RUBBER B (1)
21 |424.20-08-06 Flek ey | EAraReE | WIPER HINGE SCREW COLLAR (1}
22 |424.20-08-07 ENE WIPER SPRING (1}
23 |424.20-08-08 17k e e WIPER COVER (1}
24 |424.20-08-09 1 B0 5 ) Y WIPER SOLENOID PIN (1}
25 |424.20-08-10 Y s WIPER LINK COLLAR (1)
26 |424.20-08-11 HEEk 2L PIN CONTACT (2)
27 |424.20-08-12 1328 T % POWER SWITCH (1)
28 |424.20-08-13 e 2-CORE CABTYRE CORD (1. 5)
29 |424.20-08-14 i &4 ELECTRICWIRE (0. 1)

s 30 | 424.20-08-15 B NUT 11/64-40) (1)
31 [424.20-08-16 Bl G BT HINGE SCREW D=6.5 H=3.2 (1)
32 | 424 20-08-17 b 4 SCREW M3 x6 (4)
33 | 424.20-08-18 |32 SCREW M3 =6 (1)
34 |424.20-08-19 Sy 1 [ SPRING WASHER M3 {4)
35 |424.20-08-20 A [ WASHER M3 (1}
36 | 424.20-08-21 g 2 SCREW 11/64-40 L=9.5 (1)
37 |424.20-09 i SCREW 3/16-28 L=6 2
38 |424.20-10 MR HINGE SCREW D=6 H=2.7 1
39 424.20-11 VEFT i NUT 11/64-40 1
40 |424.20-12 B £ SCREW 11/64-40 L=1 2
41 [424.20-13 1 WASHER 2




TR

APPROPRIATION PARTS

21.

18

b s

_
_
_
_
_.
|
|
_
_
|
_
|
_

R R S SRR IR



21, & A APPROPRIATION PARTS
e ] 28 DESCRIPTION 2084 |2284-7| &iE

1 |424.21-01 Seb il BALANCDE THREAD GUIDE 1
2 |424.21-02 g fig A e R HELICAL BEVEL GEAR BOX COVER |
3 |424.21-03 T S At PRESSER FOOT ASM 1
4 1424.21-03-01 ~ = IR PRESSER UPPER |
5 [424.21-03-02 I i s B PRESSER LOWEROOA 1
6 |424.21-03-03 I [ED4HY PRESSER PIN A |
T 1424.21-03-04 T SCREW 9/64" x40 L=7.5 1
8 |424.21-03-05 F i SPRING 1
9 |424.21-03-06 {745 A SAFETY COVER 1
10 [424.21-04 EH £ Sl CORD HOLDER LARGE 2
11 |424.21-05 b gl SCREW 3/16" <28 L=10 |
12 |424.21-06 HL 8 5 CABLE CLIPC I
13 |424.21-07 gt | SCREW 3/16" %28 L=10 1
14 |424.21-08 H £ 3 CABLE HOLDER 1
15 |424.21-09 | TOOTHED WASHER D=5.3 l
16 |424.21-10 e PH 2 A RESISTANCE DACKAS ASM 1
17 |424.21-11 ] SCREW 3/16" =28 L=14 1
18 |424.21-12 # WASHER 5x10.5x 1 |
19 |424.21-13 i B 1R SPRING WASHER 5.1 9.2 1.3 1
20 [424.21-14 i BRI DYNAMO STATOR 1
21 [424.21-15 v Aa) SCREW 2
22 |424.21-16 R HAND WHEEL ASM 1
23 |1424.21-16-01 o HAND WHEEL COMPL 1
24 |424.21-16-02 RN e B AL MAGNET FITTING BASE B ASM 1
25 |424.21-16-03 B T AL MAGNET FITTING BASE A ASM 1
26 |424.21-17 :EEd) SCREW 11/64" =40 L=12 2

7 4242118 - WASHER 4.5 10x0.8 2
28 |424.21-19 LT CABLE BAND 2
29 |424.21-20 FRLER i i 3L HOUSING 14P 1
30 {424.21-21 i RUBBER PLUG 2
31 |424.21-22 Hb g £ £ GROUND WIRE ASM 1




22, [ sh3f Hs e i (n] itk %)

AUTO LIFTER (ON THE SIDE PLATE)

43—



22 . HahiGERE R AUTOLIFTER(ONTHE SIDEPLATE)
ey g 2 ¥ DESCRIPTION 2284 |2284-7| ¥
1 [424.22-01 5 1= D T £ DEVICE ASM (1)
2 |424.22-01-01 T AR A SIDE PLATE ASM A (1
3 |424.2201-01-01 | f5 #idi SIDE PLATE |
4 (424.22-00-01-02 | )5 e GASKET 1
5 |424.22:01-01-03 | ek (4 i e ) NUT = 2
B |424.22-01-01-04 | EEEERIE RS SCREW 5
7 1424.22-:01-01-05 | FUEFREER LEVER SCREW SET ASM 1
424 22-01-01-05-01 | fT 4702 45 LEVER SCREW SET ;
474.22-01-01-05-02 kT O A= 19 1) | LEVER SCREW SET NUT 1
424.22-01-01-05-03 | 1% 4 il GASKET ]
8 |424.22-01-02 PEH g oo HINGE SCREW D=8 H=3.5 (13
9 |424.22-01-03 BiFF SOLENOID LINK (1)
10 |424.22-01-04 o (1] WUT 15/64-28 (1)
|1 |424.22-01-05 i &4 SCREW 3/16-28 L=14 (1)
12 1424200106 | FTAFAEY SOLENOID ARM (1)
13 |424.22-01-07 FLA SOLENOID SHAF1 (1)
14 |424.22-01-08 g NUT 15/64-28 (2]
15 |424.22-01.09 P WASHER (2)
16 [424.22-010-10 i WASHER (1)
17 |424.22-01-11 ERY-E 8 7 E-RING 7 (1
I8 |424.22-01-12 ], 3. SOLENOID COLLAR (1)
19 |424.22-01-13 EAY RING | (2)
20 [424.22-01-14 s SOLENOID PIN COLLAR (1)
21 (424.22-01-15 8 4 SCREW 3/16-28 L=12 (1)
20 1424.22-01-16 FU T iR A SOLENOID ARM A (1)
23 [424.22-01-17 LAY SOLENOID PIN (1)
04 |424.22-01-18 g SCREW 11/64-40 L=9 (1)
25 (424.22-01-19 Bk 4 4 SOLENOID ASM A (1)
26 |424.22-01-19-01 |88 4 SCREW 3/16-28 =9 (6)
57 [424.22.01-19-02 | skl WIPER SOLENOID = 1
08 [424.22-01-19-03 | gL 1k SOLENOID RUBBER A (1)
o0 [42422.01-19-04  [#4} WASHER 10.5 x 18 x 2 (1)
30 1424.22-01-19-05 | |- shEF RETAINING RING (1)
41 |424.22.01-19-06 | @k SOLENOID COVER (1)
32 [424.22-01-19-07 | HLEEER S KR SOLENODID BASE (2]
33 [424.22-01-20 A 2L SHAFT PIN ASM t
34 |424.22-01-21 BRI S E-RING (1)
35 |424.22-01-22 FRL {7 A PLATE OF POSITION |
36 |424.22-01-23 PR Al A8 SCREW (1)

WRH . 01 B R AR FH423.01-18, 423.00-19F 8, HPERHE P8 423 14-05 800tk #H 1F— 3,




23, [H4S1F
ACCESSORTES COMPONENTS

23, MR FACCESSORIES COMPONENTS

=) ] 51 4 b DESCRIPTION 2284 | 2284-7| &/iE
1 1424.23-01 w i BRACKET 3 A
2 1424.23-02 WRET SCREW 11/64-40 L=7.8 2
3 (424.23-03 o H WASHER 4.5 x 10 x 0.8 2
4 |424.23-04 |G JE TOOTHED WASHER D=5 3 2
5 |424.23-05  |184T SCREW 3/16-28 L=9 2
6 |424.23-06 R WASHER " 2
7 1424.23-07 5-64 - WASHER |
8 (4242308 |4t SPACER !
9 1424.23-09 ¥l SPACER |
10 |424.23-10 | pzff - BELT I




